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1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -33.14 dBm -20.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -32.93 dBm -10.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -52.72 dém -30.72 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -52.78 dém -30.78 de
7.000 GHz 9.000 GHz 1.000 MHz 8.91077 GHz -56.50 dBm -43.90 dB 7.000 GHz 9.000 GHz 1.000 MHz 5.52427 GHz -56.81 dBm -43.81 dB
: 22.8EP.2022 23: Date: 22.SEP.2022 23:44:42
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-
60 dBm Nt i L SO
0
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 661.79910 MHz -68.15 dBm -55.15 dB
725.000 MHz 1.000 GHz 100,000 kHz 725.68681 MHz -67.72 dBm -54,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -32.97 dBm -19.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -52.62 dBm -39.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91077 GHz -56.93 dBm -43.93 dB
) ) o
Date: 22 SEP._2022 450
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saronas. FCC RF Test Report

Report No. : FG291702B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0016
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0007
20 Battery End Point 0.0013

Note:

3. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.27 V.

4. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZ133G
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saronas. FCC RF Test Report

Report No. : FG291702B

LTE Band 13

Peak-to-Average Ratio

Mode

Mod.

LTE Band 13/ 10MHz

RB Size

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

Middle CH

Full RB

Full RB

Full RB

Full RB

Result

4.38

5.51

6.09

6.52

PASS

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Spectrum il
Ref Level 24.60 dom  Offset .50 0B
e Att 30de AQT 2ms @ RBW 10 MHz
[@15a view
=
oL | e
0.01
i
1
E-0 a
-0 i
£0 “
[CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Maean Peak crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 23.67 dém | 28.40 dBm 4.53 OB 2.33 dB 4.03 dB 4,38 0B 4.45 db
[ REERRE

Middle Channel / Full RB/ 16QAM

Spectrum il
Ref Level 24.60 dom  Offset .50 0B
e Att 30de AQT 2ms @ RBW 10 MHz
[@15a view
s
0.1
0.01
\
E-0) T
|
16D ‘1
1E-0
[CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 22.66 d8m | 28.59 dBm 5.73 OB 2.95 dB 473 db S5LdB 5.66 di
[ REERRE

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG291702B

Middle Channel / Full RB/ 64QAM

Spectrum =
Ref Level 24.60 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MH:

(@152 View

001
1E-0
5
¥
\
1
E-0 \
£-0 |

lGF 782.0 MHz

Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 21.79 dBm 28.50 dBm 6.71 dB 2.99 d8 5.07 dB .09 dB 6.52 dB
—_—
Jj ] ()

Middle Channel / Full RB/ 256 QAM

Spectrum -
Ref Level 24.50 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MH:

(0153 view

GF 782.0 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
an peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 18.77 dom | 25.51 dém 7E4 0B 3.01d8 5.04 dB .52 0B 7.33 4B
——
Jj ] ()
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 10.19 9.89

Spectrum - Spectrum -
Ref Level 24.60 dom  Offset +.60 db e RBW 300 kHz RefLavel 24.60 dom  Offset +.50 dB e RBW 300 kHt
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
- ML) 18.73 dBm - CETEN] 18.00 dBm
20d8 AL e P LA 784.8170 MHz| 20da P IR TTPNPN PN 779.6820 MHz|
10 dBm [ ndB ’\ 26.00 dB| 10 dbm /, - ndB \ 26.00 dB|
- j Bw \ 10.190000000 MH - i Bw y 9.890000000 MH
o dam |  factor \ 77.0 o e J  factor \ 76.8
7 i iE X
bi ¥ b
-10 10 o .
- -~ . o
-20 d P - -20 df = = —
e ~ e \
30 <30 ¢
-40 -40
50 dém 50 dBm
End 60 d
70 d =70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 784,817 MH2 18.73 dBm ndB down 10.19 MHz M1 1 779.682 MHz 18.00 d8m ndB down 9.89 MHz
TL 1 777,025 MHz -6.96 dBm ndg 26.00 d& T1 1 776,585 MHz -7.82 dBm nd@ 26.00 d&
T2 1 787,215 MH2 -7.06 dBm Q factor 77.0 T2 1 786,875 MH2 -8.31 dBm Q factor 78.8
- T - T
J1 J GInn ve L J1 )| (I e
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Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)
BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.03

9.05

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
- x___MI01] 19.36 dBm - R 18.17 dBm
2038 I P Y ISPt 782.5790 MHz] 20 d8 T e RSN P T NN 782.7990 MHz]
10 dam { 0cc Bw T 9.030969031 MHZ] 10 dém 7 Oce B "I 9.050949051 MHZ]
| | | \
0 dam 1 T 0 dem 7 !‘
\ /
-10 3 3 -10 —
ara [ I e P ;. —~ " sl
20 dBm—— -20 ———
W = ¢
a0 =3
40 df 40
50 dBm -50 dbm—t
-60 o 0
70 di 70 d
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 782,579 MHz 19.36 dB8m M1 1 782,799 MHz 18.17 dBm
T 1 T77.4645 MHz 14.12 dBm Occ Bw 2.030969031 MHz 1 1 777.4845 MHz 12.02 dBm Occ Bw 2.050949051 MHz
T2 1 786,4955 MHz 13.04 dam T2 1 786, 5355 MHZ 12,19 dam
- T - T
JU )| GInn ve L Bj )| (I e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG291702B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest

Band Edge /1 RB

ectrur

Spe

m

Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr @1 avgPwr
Lot 52k pipit dheck PARS .
o0 dbifheck + DaRs 20 db — — pa
Line _FPURIOUS_LINE_ABS F paks Line _$PURIOUS_| INE_ABS_| PAES ’
10 dBm ‘ 10 dBm ‘
0 dem IW od J
-10 dem —] [‘ I[ -10 dém — J| !
20 dem | -20 dBm fl l
. I\ o
SPURIOUS_LINE_ARS 7 \ SPURIOUS_LINE_ABS / \\
40 dem / \ 40 dem f
K -50 dBm i
S0 dem S \
60 dem ‘KJ‘ NS s0d \._..‘
70 dBm i 70 dBn r 7
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.39401 MHz -61.56 dBm -26.56 db 763.000 MHz 775.000 MHz 6.250 kHz 774.11868 MHz ~75.53 dBm ~40.53 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -40.89 dém -27.89 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.44910 MHz -63,65 dém -50.65 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.00496 MHz -44.46 dBrm -31.46 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.92912 MHz -68,33 dBm -55.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 22.04 deém -7.96 4B 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 21,61 dém -8.19 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07428 MHz -67.86 dém -54.86 dB 788,000 MHz 788.100 MHz 30,000 kHz 788.05819 MHz -44,95 dBm -31.95 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.08986 MHz -63.44 dBm -50.44 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.12692 MHz -41,55 dBm -28.55 dB
793.000 MHz 805.000 MHz 6.250 kHz 703.25325 MHz -75.35 diém -40.35 dB 703.000 MHz 506.000 MHz 6,250 kHz 793.94156 MHz -60.45 dBm -34.45 dB
)il )l J 3
L JL J

Lowest Band Edge / Full RB

Highest B

and Edge / Full RB

o
ectrur Spe m v
Ref Level 24.60 dBm _ Offset 4.60 d8 Mode Adto Sweep Ref Level 24.60 dbm  Offset 4,50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 svgPwr
3 ks pipit fheck pAES
20 dhifit ¢heck PABS 20 dat t
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS_} PABS
10 dBm 10 dam
I
od od I
-10 dem -10 de —] f‘ ‘l\
20 dem 20 dem i \
SPURIOUS_LINE_ARS_ SPURIBUS LINE 485 ™
_40 dBm i \ 40 dBr r_r,_.f \_A,.‘
-50 dBm M-" -50 dBm /,J
-50 dem = s0d ™
-70 dBm 70 derr - vy
T,
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.57003 MHz -46.79 dBm -11.79 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.81419 MHz -54.37 dBm -19.37 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82942 MHz -30.69 dBm =17.69 d& 775.000 MHz 775.500 MHz 100,000 kHz 77543741 MHz -41.23 dBm -28.23 db
775.900 MHz 776.000 MHz 30.000 kHz 775.98786 MHz -35.23 dém -22.23de 775.900 MHz 776.000 MHz 30.000 kHz 775.97068 MHz -46.19 dBm -33.19 dB
776.000 MHz 789.000 MHz 100.000 kHz 721.40060 MHz £.29 dém -21.71 d& 776.000 MHz 788.000 MHz 100,000 kHz 783.78621 MHz 8.23 dém -21.77 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.05749 MHz -43.34 dBm -30.34 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00175 MHz -34,39 dBm -21.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 768.21014 MHz -38.61 dBm -25.61 dB 768.100 MHz 793.000 MHz 100,000 kHz 769.15140 MHz -30,41 dBm -17.41 dB
792.000 MHz 806.000 MHz 6.250 kHz 793.27922 MHz -63.66 dBm -28.66 dB 793.000 MHz 806.000 MHz 6.250 kHz 79369481 MHz -52.20 dBém -17.20 dB
- e
il X ]
L oL J
Date
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SPORTON LAB.

FCC RF Test Report

Report No. : FG291702B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

=
Spectrum o||| Spectrum v
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 b hem  PAES 20 ghjril ¢heck PARS )
Li EPURIOUS_LINE_ABS, F PAES Line _$PURIOUS_| INE_ABS | PARS ’
10 dem ‘
0 dem h od ,
-10 dem —] , \ -10 dém — , T
20 dem J \ 20 dém ) ‘I\
SPURIGUS_LINE_ABS_ /‘ \ SPURIOUS_LINE_ABS }, \
40 dBm \k 40 dem
50 dBm N 50 dem 4
60 dBm MM_&J"-‘\‘M.M s0d ﬂ‘hv»-.jtv j
P | o r" ‘
70 dBm 4 70 der i ”\h
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MAz 775.000 MHz 6.250 kHz 774.32208 MHz -63.59 dém -28.59 db 763.000 MHz 775.000 MHz 6.250 kHz 774.,89810 MHz ~75.34 dBm ~40.34 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86628 MHz -41.63 dém -26.63 dB 775.000 MHz 775,000 MHz 100,000 kHz 77588337 MHz -59.03 dém -46.03 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96009 MHz -45.51 dém -33.51d8 775.800 MHz 776.000 MHz 30,000 kHz 775.97388 MHz -63.87 dBm -50.87 dB
776.000 MHz 768.000 MHz 100.000 kHz 777.31268 MHz 22.22 dém -7.78 d8 776.000 MHz 788.000 MHz 100,000 kHz 768662737 MHz 22.12 dém -7.88 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.02922 MHz -62.50 deém -49.50 db 788,000 MHz 788.100 MHz 30,000 kHz 78800844 MHz -46.18 dBm -33.19 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -61.02 dBm -48.02 dB 788,100 MHz 793,000 MHz 100,000 kHz 788.12692 MHz -43,82 dém -30.89 db
783.000 MHz 805.000 MHz ©.250 kHz 793.75974 MHz -75.37 dém -40.37 d& 793.000 MHz 306.000 MHz 6,250 kHz 795,43506 MHz -65,29 dBm -30.29 dB
Il - ( ) ] -
Date: 2 00200117

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectrum ] o Spectrum 7
Ref Level 24.60 dBm  Offset 4.60 de Mode Auto Sweep Ref Level 24.60 dBm  Offset 4,60 d& Mode Auto Swesp
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 avaPwr
20 dbifil Gheck paks 20 dbiuit §heck pAES
:_LPURIOUS_LINE_ABS pabs Line _$PURIOUS_| INE_ABS_| PAES
10 dBm 10 dem
od od
-10 dem —] i‘ \ -10 dem —] ) ‘l
20 dbm. T \ 20 dBrm ). \
SPURIOUS_LINE_ARS_ o SPURIOUS_LINE_ABS T“\
_40 dBm T -40 der \W
-50 dBm: f,ﬂ‘“ 50 dem r
-50 dem -60 d - M\_.,”_H
70 dem [ 70 e o,
M\h..n
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 M -46.20 dBm -11.20 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -57.26 dBm -22.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.70265 MHz -32.40 dBm -=19.40 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -42.82 dBm -29.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95080 MHz -37.02 dém -24.02 de 775.900 MHz 776.000 MHz 30,000 kHz 775.94720 MHz -47.64 dBm -34.64 dB
776.000 MHz 789.000 MHz 100.000 kHz 781.47253 MHz 7.30 dém -22.70 de 776.000 MHz 788.000 MHz 100,000 kHz T83.77423 MHz 7.19 dém -22.81 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.06479 MHz -45.12 dém -32.12 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.09865 MHz -35.63 dBm -22.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16119 MHz -40.63 dBm -27.63 dB 768.100 MHz 793.000 MHz 100.000 kHz 789.17587 MHz -31.51 dBm -18.51 dB
703,000 MHz 206,000 MHz 5.250 kHz 703.08442 MHz -63.09 dém -25.99 d& 703.000 MHz 806.000 MHz 6,250 kHz 793,16234 MHz ~54.05 dBm ~10.05 dB

JL

|

J
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Sp um

Ref Level 24.60 dBm

Offset 4.60 d&

Date: 2

Ref Level 24.60 dbm  Offset 4.60 dp Mode Auto Sweep Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
it dheck AT 20 ghjril ¢heck PARS
il {PURIOUS LINE ABS f} paks Line _$PURIOUS_| INE_ABS | PABS n
10 dBm H
dBm ‘ od H
-10 dem — ’” -10 dBn — l l
20 dem ‘ ‘i -20 dBm ‘ ‘
e an— | -
SPURIDUS_LINE_ABS ,{ T SPURIOUS_LINE_ABS '
-40 dgm ‘\ -40 denm !" \
50 dem I \\] 50 dBm / l“
60 dem I h KT M'\“L 60d LA Lk
70 dB | 70 dBn -
" — l i
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
—Range ge qui
763.000 MHz 775.000 MHz 6.250 kHz 774.37003 MHz -65.36 dém -34.36 db 763.000 MHz 775.000 MHz 6.250 kHz 774.55045 MHz ~75.51 dBm ~40.51 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.06518 MHz -45.18 dém -32.18 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.45450 MHz -63.52 dBm -50.52 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.98177 MHz -50.11 dérm -37.11 48 775.800 MHz 776.000 MHz 30,000 kHz 775.94431 MHz -68.54 dBm -55.54 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34965 MHz 21.26 dém -8.74 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 21.13 dém -8.87 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09885 MHz -68.02 dém -55.02 dé 788,000 MHz 788.100 MHz 30,000 kHz 788.03561 MHz -51.76 dBm -38.76 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.15350 MHz -63.55 dBm -50.55 dB 788.100 MHz 702.000 MHz 100,000 kHz 788.10245 MHz 51 45 dBm ~38.45 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.20130 MHz -75.38 dém -40.38 dB 703.000 MHz 506.000 MHz 6,250 kHz 794.13636 MHz -60.35 dBm -34.35 dB
Il L ( )i ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset 4.60 de Mode Auto Sweep Ref Level 24.60 dBm  Offset 4,60 d& Mode Auto Swesp
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 avaPwr
20 dbifil Gheck paks 20 dbiuit §heck pAES
s _EPURIOUS LINE ABS paks Line _$PURIOUS_| INE_ABS_| PAES
10 dBm 10 dem
. o [ —
-10 dem — J L -10 de —] J ‘i
20 dbm. f \ 20 dBrm ] T
J—— i an. \
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS 1 vy
. L I
40 dBm \”__ -40 dem \H
-50 dBm /,.:4 M 50 dem r
-60 dBm /,.. &0d ma ]
i, 4B / o,
-70 dBm: . 70 derr
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.88611 M -51.71 dém -16.71 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.75425 MHz -59.72 dBm -24.72 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -36.85 dBm -23.85 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.70355 MHz -45.65 dBm -32.65 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94660 MHz -41.54 dém -28.54 de 775.900 MHz 776.000 MHz 30,000 kHz 775.96489 MHz -50.65 dBm -37.65 dB
776.000 MHz 789.000 MHz 100.000 kHz 781.54446 MHz 6.25 dBém -23.75 d& 776.000 MHz 788.000 MHz 100,000 kHz 783.96603 MHz 6.21 dém -23.79 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.07657 MHz -47.45 dBm -34.45 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.00554 MHz -38.02 dBm -25.02 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -43.13 dBm -30.13 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -33.90 dBm -20.90 dB
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Il - ( ) ] -

Date: 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.60 dBm

Offset 4.60 d&

Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep Mode Auto Sweep
S6L Count 1007100 SGL Count 1004100
@1 AvoPwr @1 AvoPwr
20 bt fhask paks 20 dbjfit §heck pARS
: _LPURIOUS_|INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 dém
dam 0di [ 1
-10 dBm —] Jr -10 dem — J L
20 dem / \\ -20 dem j \
SPURIOUS  LINE_ABS SPURIOUS_LINE_ABS 1 H
40 derm r S -40 den e r""‘\\
<50 dem: /.;-“ ‘\T-' -50 dBmr r
-60 dBm ‘/»"‘ -60 ”,,/d
=70 dBm: R =70 dBrr P
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 M -52.17 dBm -17.17 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.91000 MHz -62.20 dBm -27.20 dB
775.000 MHz 775.900 MH2 100.000 kHz 775.85190 MHz -38.23 dBm -25.23 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.63162 MHz -47.98 dBm -34.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90584 MHz -42.95 dém -29.95 db 775.800 MHz 776.000 MHz 30,000 kHz 775.97597 MHz -52.82 dBm -39.82 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.67233 MHz 2.23 dem -26.77 de 776.000 MHz 788.000 MHz 100,000 kHz 784.25375 MHz 3.14 dBm -26.86 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.00345 MHz -51.57 dBm -38.57 db 788.000 MHz 788,100 MHz 30,000 kHz 788.07338 MHz -40.12 dBm -27.12 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.36678 MHz -47.35 dBm -34.35 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.22483 MHz -35.84 dBm -22.84 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.27922 MHz -68.89 dBm -33.80 dB 793.000 MHz 506,000 MHz 6,250 kHz 793.33117 MHz -58.81 dBm ~23.81 dB
Il - ( )i ]
Date:r 2

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ133G

Page Number

1 A128 of A271



SPORTON LAB.

FCC RF Test Report

Report No. : FG291702B

LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB middle Band Edge /1 RB
Spectrum ﬂ%}' Spectrum v
Ref Level 24.60 dBm Offset 4.60 dB Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 avgPwr
hock — DPARS 20 dbkll dheck pARS f
LPURIOUS_LINE_ABS ‘ paks Line _$PURIOUS_| INE_ABS | PAES H
10 dBm “
\!‘ od ‘, t
F s
will § [
20 dBm ) ¥ -20 dém T ‘
e | an an. |
SPURIOUS_LINE_ABS / SPURIOUS_LINE_ABS 1
-1 - - \
-40 dBm [ \ -40 den Jf '\
S0 de 4 50 d - kY
K m -50 dem
'\
-60 dem m/ﬂ N s0d r- /\_W Ms.__,
E | 70 B N
70 dem — 70 PR | S
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.57443 MHz -63.17 dém -28.17 db 763.000 MHz 775.000 MHz 6.250 kHz 773.63936 MHz -72.86 dBm -37.86 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88786 MHz -47.70 dBm -34.70 dB 775.000 MHz 775.900 MHz 100,000 kHz 77569725 MHz -62.90 dém -49.90 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.91414 MHz -52.71 dBm -39.71 d8 775.900 MHz 776.000 MHz 30,000 kHz 775.93571 MHz -67 .45 dBm -54.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 22.16 deém ~7.84 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 22,01 dém -7.99 dBb
788.000 MHz 768.100 MHz 30.000 kHz 769.01094 MHz -67.22 dém -54.22 di 788.000 MHz 788.100 MHz 30,000 kHz 788.03501 MHz -51.91 dém -38.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.37378 MHz -59.90 dBm -46.90 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -48.79 dBm -35.70 dB
793.000 MHz 805.000 MHz 6.250 kHz 793.24026 MHz -75.05 dém -40.05 db 793.000 MHz 306.000 MHz 6,250 kHz 793,889651 MHz -67.58 dBm -32.58 dB
il !
Il ( ) ]
Date: 2 D0:33:41 pate: 2 00:26:49
Middle Band Edge / Full RB
Spectrum c%:
Ref Level 24.60 dém Offset 4.60 dB Mode Auto Sweap
SGL Count 100/100
@1 AvgPwr
20 dejfait ¢heck PABS
Line _$PURIOUS_|INE_ABS | PABS
10 dBm
Y
0 dBm \
-10 dem — t
-20 dBm
me / \\\
SPURIOUS_LINE_ABS H
-40 dBm
-50 dem /,l — 2
-60 dBm /r [t ]
70 dBm v M\m
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.71828 MHz -45.94 dBm -10.94 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.68646 MHz -31.88 dBm -16.88 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.94201 MHz -36.76 dBm -23.76 db
776.000 MHz 788.000 MHz 100.000 kHz 7B83.73826 MHz £.43 dBm -24.57 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06209 MHz -32.57 dBm -19.57 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.12692 MHz -28.78 dBm -15.78 db
793,000 MHz 806,000 MHz 6,250 kHz 793.14935 MHz -44,33 dBm -9.33 dB
)i J ) wa
Dat SEP 202 00=24:3(
Sporton International Inc. (Kunshan) Page Number 1 A129 of A271

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ133G



SPORTON LAB.

FCC RF Test Report

Report No. : FG291702B

LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB middle Band Edge /1 RB
Spectrum ozx|[| Spectrum T
Ref Level 24.60 dBm Offset 4.60 dB Mode Auto Swesp Ref Level 24.60 dém  Offset 460 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
o0 ﬂh;:niv heck s DARS 20 dbfpilgheck PASS I
Line LPURIOUS LINE ABS ‘ paks Line _$PURIOUS_| INE_ABS_| PAES H
10 dBm 10 dBm “
0 dBm ” 0d
i . i
-10 dem — ; + -10 — : ]|
-20 dem i ‘\ 20 dBm ’| \
e | A amen |
SPURIOUS_LINE_ABS_ / \ SPURIOUS_LINE_ABS It
40 dBm \ -40 dem / ‘\
-50 dB at -50 dBm T S A
-60 dBm: N ‘T' A 60d
-70 dBm: - 70 dBr
v [ v
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.43057 MHz -61.1% dém -26.19 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.60340 MHz -70.59 dBm -35.59 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.04630 MHz -43.83 dBm -30.83 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.86988 MHz -57.36 dém -44.36 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.99266 MHz -49.97 dém -36.97 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.97448 MHz -63.02 dBm -50.02 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 22.25 dem -7.75 dB 776.000 MHz 788.000 MHz 100,000 kHz 786.38761 MHz 22.22 dém -7.78 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.08477 MHz -62.99 dém -49.99 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00854 MHz -49.60 dBm -36.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.33951 MHz -58.54 dBm -45.54 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.68086 MHz -47.30 dBm -34.30 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -74.93 dém -39.93 d& 703.000 MHz 306,000 MHz 6,250 kHz 79378571 MHz -67.55 dBm -32.65 dB
il !
Il ( ) ) -
Date: 2 2022 00:3l:52 hat 0
middle Band Edge / Full RB
Spectrum c%:
Ref Level 24.60 dém Offset 4.60 dB Mode Auto Sweap
SGL Count 100/100
@1 AvgPwr
20 dejfait ¢heck PABS
Line _$PURIOUS_|INE_ABS | PABS
10 dBm
0 dBm i —T
-10 dem — f l
-20 dBm
o / \
SPURIOUS_LINE_ABS L T
-40 dBm
-50 dBm ’f} M
-60 dem f,—" .
70 dBm ~ ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.77822 MHz -47.31 dBm -12.31 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.71703 MHz -32.95 dBm -19.95 db
775.900 MHz 776,000 MHz 30.000 kHz 775.99605 MHz -37.81 dBm -24.81 db
776.000 MHz 788.000 MHz 100.000 kHz 783.65435 MHz 4.37 dBm -25.63 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01883 MHz -34.92 dBm -21.92 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.14161 MHz -31.01 dBm -16.01 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -48.13 dBm -13.13 dB
)i J t ) wa
Dat SEP 202 00.26.2(

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ133G

Page Number

1 A130 of A271



SPORTON LAB.

FCC RF Test Report

Report No. : FG291702B

LTE Band 13/ 10MHz / 64QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrum ﬂ%}' Spectrum v
Ref Level 24.60 dBm Offset 4.60 dB Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
T AT bt fheck pARS
20 dhifilgheck DARS 20 dbk — - -
Line _§PURIOUS_|INE_ABS PASS Line _$PURIOUS_| INE_ABS_| PAES ”
10 dBm 10 d8m “
0 dem H od H
-10 dém — f | 10 de | J \I
|
20 dem J ‘ -20 dBm [' ‘
| ama.
SPURIOUS_LINE_ABS_ | \\ SPURIOUS_LINE _ABS A L
-40 dem / N -40 der } \
.50 dBm | / g -50 dBm M; N
*\J..\..._.., P ;
-60 dBm: _“I i Y -60 ‘
70 dB 70 der 25
m R
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.56244 MHz -67.51 dém -32.51 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.57942 MHz -73.54 dBm -38.54 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.08586 MHz -44.11 dBm -31.11 dB 775.000 MHz 775.900 MHz 100,000 kHz 77576648 MHz -59.11 dém -46.11 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.90155 MHz -54.24 dBm -41.24 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94231 MHz -65.33 dBm -52.33 dB
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775.900 MHz 776,000 MHz 30.000 kHz 775.98636 MHz -42.24 dBm -29.24 db
776.000 MHz 788.000 MHz 100.000 kHz 783.93007 MHz 2.36 dBm -26.64 dB
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775.000 MHz 775.900 MHz 100.000 kHz 775.86089 MHz -56.65 dBm -43.65 dB 775.000 MHz 775.900 MHz 100,000 kHz 77569456 MHz -62.94 dém -49.94 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.98087 MHz -60.43 dém -47.43 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96538 MHz -68.18 dBm -55.18 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.61239 MHz 17.07 deém -12.93 de 776.000 MHz 788.000 MHz 100,000 kHz 786.41159 MHz 17.00 dem -13.00 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.05070 MHz -67.85 dém -54.85 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00265 MHz -60.67 dBm -47.67 dB
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3.000 GHz 8.000 GHz 1.000 MHz 6.91186 GHz -52.94 dBm -39.94 db
1 ) ( ) e
Dat SEP 202 0011 dc
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum u%:'

Ref Level 0.00 dém Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck \'At‘:e:
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80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 763,000 MHz 100,000 kHz 732.77886 MHz ~67.66 dBm -54.66 dB
806.000 MHz 1.000 GHz 100.000 kHz 981.53073 MHz -67.63 dBm -54.63 dB
1,000 GHz 3.000 GHz 1.000 MHz 1,55561 GHz -34.29 dém -21.29 dB
3,000 GHz £.000 GHz 1.000 MHz 6,03886 GHz -52.87 dém -39.87 dB
N J (I &
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0012
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0009
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.27 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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